
Driven by our values :
Honesty, Integrity, Accountability, Quality and Service Excellence!!!!
ERG Korea CO., Ltd. 1 / 4

Sandvik  HL 1060T DRIFTER
No Crawler Drill Drfter Part Number Part Name Q'ty Unit Price Remarks

aA BG 003 679 28 ROCK DRILL / HL1060T, OMT400, AIR FLUSHING, D65 ROD

1 NSS BG 003 614 30 GEAR BOX 1 SECTION 6 PAGE 4

2 NSS BG 004 074 40 BODY, ROCK DRILL 1 SECTION 6 PAGE 8

3 NSS BG 002 721 40 SPACER 1 SECTION 6 PAGE 22

4 NSS BG 003 624 61 MOTOR ASSEMBLY, HYDRAULIC 1 SECTION 6 PAGE 25

5 HL1060T BG 003 615 79 FLUSHING DEVICE ASSEMBLY 1 SECTION 6 PAGE 30
-------------------------------------------------------

PARTS TO BE ORDERED SEPARATELY

-------------------------------------------------------

*200 HL1060T BG 003 624 12 SEAL KIT 1 HL1560T OMT500 Rod d65

*201 HL1060T 550 387 95 TOOL KIT 1 SECTION 6 PAGE 36

bB NSS BG 003 614 30 GEARBOX / GEAR HOUSING ASSEMBLY HL1560T

1 HL1060T 550 358 60 HOUSING 1 SECTION 6 PAGE 6

2 HL1060T 154 020 08 PIN 1 -

3 HL1060T 800 658 09 O-RING 1  74.5x3.00

4 HL1060T 522 131 00 O-RING 3  34.2x3.00

5 HL1060T 800 538 69 HEXAGON HEAD SCREW 2 M16X45

6 HL1060T 850 687 49 WASHER, LOCK, DOUBLE 2 M16

7 HL1060T 550 347 96 DRIVER (BRONZE) 1 -

8 HL1060T 550 348 41 BUSHING, ROTATION 1  - INCL. PARTS 8.2

8.2 HL1060T 550 350 50 BEARING 1 D105 d100 L67.5

9 HL1060T 150 620 38 GEAR WHEEL ASSEMBLY 1  -

9.2 HL1060T 816 132 79 BEARING, NEEDLE 2 D50 d40 L30

10 HL1060T 150 609 68 RING, SLIP 2  -

11 HL1060T 151 679 38 CAP NUT 8  M27x2

12 HL1060T 550 379 11 BOLT, SIDE 4 M27x2

13 HL1060T 550 126 00 SCREW, RETAINER 1 M16

14 HL1060T 801 031 49 BONDED SEAL 1 U 17.4x24x1.5

15 HL1060T 806 520 99 O-RING 2 149.5x3.00

16 HL1060T BG 003 004 81 CHUCK 1 D100 d53 L67 1

fF 550 358 60 HOUSING / -
2 HL1060T 550 521 81 BUSHING 1  - 

2.2 HL1060T 550 521 62 BUSHING 1  D135 d125 L39  

2.3 HL1060T 800 080 59 SPRING-TYPE STRAIGHT PIN 2  8X16  

3 HL1060T 853 231 59 BUSHING, BEARING 1  D155 d150 L60  

4 HL1060T 152 362 68 BUSHING 3  D45 d40 L39.5  

HYDRAULIC ROCK DRILL HL1060T

AIR FLUSHING, HYDRAULIC MOTOR OMT400, ROD Ø65

www.D
ril

lin
g.K

r



Driven by our values :
Honesty, Integrity, Accountability, Quality and Service Excellence!!!!
ERG Korea CO., Ltd. 2 / 4

No Crawler Drill Drfter Part Number Part Name Q'ty Unit Price Remarks

5 HL1060T 871 667 99 BEARING, ROLLER 1  D80 d40 L23  

6 HL1060T 800 537 39 HEXAGON HEAD SCREW 7  M16X35  

7 HL1060T 152 372 78 GLAND 1  - 

8 HL1060T 883 981 79 SEAL, U 1  d=60  

9 HL1060T 800 658 09 O-RING 1  74.5x3.00  

10 HL1060T 422 285 80 CIRCLIP 1  80X2,5  

11 HL1060T 152 414 08 COVER 1  - 

12 HL1060T 850 687 49 WASHER, LOCK, DOUBLE 7  M16  

13 HL1060T 869 751 99 O-RING 2  156.0x3.00  

14 HL1060T 550 360 90 SEAL, ROD 1  d 100  

16 HL1060T 855 968 89 O-RING 8  30.2x3.00 90ShA  

17 HL1060T 551 994 84 O-RING 1  300x3  

18 HL1060T 804 379 09 O-RING 1  209.5x3.00  

21 HL1060T 550 361 86 O-RING 1  8.0x3.00  

22 HL1060T 857 318 99 O-RING 1  14.5x3.00  

23 HL1060T 881 140 79 PLUG 2  G1/2  

24 HL1060T 881 139 09 PLUG 1  G3/8  

25 HL1060T 865 683 09 PLUG 1  G1/8  

26 HL1060T 801 811 49 PLUG 1  G1/8  

27 HL1060T 810 183 99 PLUG 1  G3/8  

28 HL1060T 881 142 29 PLUG 2  G1  

29 HL1060T 871 692 89 PLUG 1  G1/4  

bB NSS BG 004 074 40 BODY, ROCK DRILL / BODY ASSEMBLY

1 HL1060T  BG 003 896 61 BODY, ROCK DRILL 1 SECTION 6 PAGE 9

2 NSS  BG 003 827 01 ACCUMULATOR, L.P. 2 SECTION 6 PAGE 10

3 NSS  BG 003 825 34 ACCUMULATOR, H.P. 2 SECTION 6 PAGE 12

4 NSS  BG 002 737 10 ACCUMULATOR, PRESSURE 1 SECTION 6 PAGE 16

5 HL1060T  134 934 18 HOLE SCREW 2 R 1 1/4

6 HL1060T  800 350 09 BONDED SEAL 4 42.7x53x3

7 HL1060T  136 964 68 BANJO 2 G1

8 HL1060T  816 700 59 STRAIGHT THREAD ADAPTER 1 G 1 x JIC 1 5/16-12

9 HL1060T  817 227 39 PLUG 2 JIC 1 5/16-12

10 HL1060T  151 859 78 ADAPTER 1 G 1 x JIC 1 5/16-12, d10

11  800 349 49 USIT-SEAL 1 d34,3 D43 s2

12 NSS  BG 003 676 67 MECAHNISM, PERCUSSION 1 SECTION 6 PAGE 19

13 NSS  BG 003 677 23 COVER, REAR 1 SECTION 6 PAGE 20

14 HL1060T  817 257 69 O-RING 1 190.0x3.00

15 HL1060T  814 780 09 O-RING 2 72.0x3.00

16 HL1060T  855 968 89 O-RING 2 30.2x3.00 90ShA

400 HL1060T  BG 004 114 06 DECAL 1 Accumulators, 50x30 mm

www.D
ril

lin
g.K

r



Driven by our values :
Honesty, Integrity, Accountability, Quality and Service Excellence!!!!
ERG Korea CO., Ltd. 3 / 4

No Crawler Drill Drfter Part Number Part Name Q'ty Unit Price Remarks

aA BG 003 896 61 BODY, ROCK DRILL / BODY

2 HL1060T 150 708 68 PLUG 2 G 3/4

3 HL1060T 817 741 29 O-RING 2 23.3X2.40

4 HL1060T BG 002 873 15 PLUG 2 G1/8"

5 HL1060T 881 139 09 PLUG 1 G3/8

6 HL1060T 865 683 09 PLUG 1  G1/8

7 HL1060T 871 692 89 PLUG 2 G1/4

8 HL1060T 801 811 49 PLUG 1 G1/8

aA NSS BG 003 827 01 ACCUMULATOR, L.P. / L.P. ACCUMULATOR, 4 BAR

1 HL1060T 850 687 49 WASHER, LOCK, DOUBLE 4 M16

2 HL1060T 800 437 09 HEXAGON HEAD BOLT 4 16X65 - 8.8

3 HL1060T 550 036 25 ACCUMULATOR 1 SECTION 6 PAGE 11

4 HL1060T 867 613 69 O-RING 1 164.5x3.00

bB 550 036 25 ACCUMULATOR / 4BAR, 0,3DM³

3 HL1060T 092 602 98 DIAPHRAGM 1 Stemless type, D120

4 HL1060T 807 590 69 VALVE 1 Thread 1/2-20 UNJF-3A

4.1 HL1060T 869 733 29 O-RING 1 14.0x2.00

4.2 HL1060T 851 682 19 CAP, PROTECTING 1 Vg8 Av3/8

5 HL1060T 522 134 90 O-RING 1 129.5X3.00

6 HL1060T 819 532 09 O-RING 1 64.5x3.00

7 HL1060T 151 548 58 SIGN 1 NOT PRESSURIZED

aA NSS BG 003 825 34 ACCUMULATOR, H.P . / PRESSURE ACCUMULATOR HP, 5 0  BAR

1 HL1060T 097 343 18 ACCUMULATOR 1 SECTION 6 PAGE 13

2 HL1060T 800 540 59 HEXAGON HEAD BOLT 4 M16x75

3 HL1060T 850 687 49 WASHER, LOCK, DOUBLE 4 M16

4 HL1060T 866 809 69 O-RING 1 168X3

cE 097 343 18 ACCUMULATOR / 0,3DM3, 50BAR

3 HL1060T 092 602 98 DIAPHRAGM 1 Stemless type, D120

4 HL1060T 807 590 69 VALVE 1 Thread 1/2-20 UNJF-3A

4.1 HL1060T 869 733 29 O-RING 1 14.0x2.00

4.2 HL1060T 851 682 19 CAP, PROTECTING 1 Vg8 Av3/8

5 HL1060T 522 134 90 O-RING 1 129.5X3.00

7 HL1060T 151 548 58 SIGN 1 NOT PRESSURIZED

8 HL1060T 819 532 09 O-RING 1 64.5x3.00
-------------------------------------------------------

PARTS TO BE ORDERED SEPARATELY

-------------------------------------------------------

*9 HL1060T 085 370 18 CAP, PROTECTING 1 D28, L34, RUBBER

aA NSS BG 002 737 10 171113 ACCUMULATOR, PRESSURE / STABILIZER, 40 BAR

www.D
ril

lin
g.K

r



Driven by our values :
Honesty, Integrity, Accountability, Quality and Service Excellence!!!!
ERG Korea CO., Ltd. 4 / 4

No Crawler Drill Drfter Part Number Part Name Q'ty Unit Price Remarks

1 HL1060T 550 642 39 ACCUMULATOR 1 SECTION 6 PAGE 17

2 HL1060T 863 217 29 HEXAGON HEAD BOLT 3 M16X60 10.9

3 HL1060T 850 687 49 WASHER, LOCK, DOUBLE 3 M16

4 HL1060T 151 917 08 SEAL 1 s0.5

5 HL1060T 428 702 10 O-RING 1 49.5x3.00

a 550 642 39 ACCUMULATOR / -
3 HL1060T 041 148 08 DIAPHRAGM 1 Stemless type, D113

4 HL1060T 807 590 69 VALVE 1 Thread 1/2-20 UNJF-3A

4.1 HL1060T 869 733 29 O-RING 1 14.0x2.00

4.2 HL1060T 851 682 19 CAP, PROTECTING 1 Vg8 Av3/8

5 HL1060T 151 548 58 SIGN 1 NOT PRESSURIZED

6 HL1060T 085 370 18 CAP, PROTECTING 1 D28, L34, RUBBER

7 HL1060T 800 816 79 O-RING 1 124.5X3.00

aA NSS BG 003 676 67 MECAHNISM, PERCUSSION / PERCUSSION MECHANISM

1 HL1060T 550 352 19 CYLINDER 1  -

2 HL1060T 153 602 08 CYLINDER, REAR 1
3 HL1060T 550 972 88 PISTON 1 HL1060T

4 HL1060T BG 003 266 50 DISTRIBUTOR 1  -

5 HL1060T 151 655 08 BUSHING 1  -

            
6 HL1060T 151 668 08 HOUSING, SEAL 1  -

7 HL1060T 819 532 09 O-RING 1 64.5x3.00

8 HL1060T 852 755 09 SEAL, ROD 2 d55

9 HL1060T 800 118 39 O-RING 1 79.5x3.00

10 HL1060T 800 658 09 O-RING 1 74.5x3.00

            
11 HL1060T 800 119 69 O-RING 5 99.5x3.00

bB NSS BG 003 677 23 COVER, REAR / REAR COVER ASSEMBLY

1 HL1060T 550 972 89 COVER, REAR 1 HL1060T

2 HL1060T 800 975 29 HEXAGON HEAD SCREW 6 M20x1.5x75

3 HL1060T AF 030 000 36 WASHER, LOCK, PAIR 6 NL20

4 HL1060T 801 517 29 O-RING 1 104.5x3.00

eE NSS BG 002 721 40 SPACER / SPACER AND STABILIZER ASSEMBLY

1 HL1060T BG 003 294 05 SPACER 1 SECTION 6 PAGE 24www.D
ril

lin
g.K

r


